
NOTICES
DEPARTMENT OF BANKING AND SECURITIES

Actions on Applications

The Department of Banking and Securities (Department), under the authority in the Banking Code of 1965 (7 P.S.
§§ 101—2204), the Department of Banking and Securities Code (71 P.S. §§ 733-1—733-1203) and 17 Pa.C.S. (relating to
Credit Union Code), has taken the following actions on applications received for the week ending September 4, 2018.

Under section 503.E of the Department of Banking and Securities Code (71 P.S. § 733-503.E), any person wishing to
comment on the following applications, with the exception of branch applications, may file comments in writing with the
Department of Banking and Securities, Corporate Applications Division, 17 North Second Street, Suite 1300, Harrisburg,
[...]
Parameter Monthly Annual Monthly Monthly
Average

Maximum Instant.
Maximum

Ammonia—N Report Report XXX Report XXX XXX
Kjeldahl—N Report XXX XXX Report XXX XXX
Nitrate-Nitrite as N Report XXX XXX Report XXX XXX
Total Nitrogen Report Report XXX Report XXX XXX
Total Phosphorus Report Report XXX Report XXX XXX
Net Total Nitrogen Report 25,936 XXX XXX XXX XXX
Net Total Phosphorus Report 3,458 XXX XXX XXX XXX

5758 NOTICES

PENNSYLVANIA BULLETIN, VOL. 48, NO. 37, SEPTEMBER 15, 2018



* This permit contains conditions which authorize the permittee to apply nutrient reduction credits to meet the Net
Total Nitrogen and the Net Total Phosphorus effluent mass limits, under the Department’s Chapter 96 regulations. The
condition includes the requirement to report the application of these credits in Supplemental Discharge Monitoring
Reports (DMRs) submitted to the Department.

Sludge use and disposal description and location(s):

• Dewatered Sludge is hauled to Greater Lebanon Refuse Authority Landfill for disposal.

In addition, the permit contains the following major special conditions:

• Stormwater Prohibition,

• Approval Contingencies, Proper Waste/solids Management,

• Restriction on receipt of hauled in waste under certain conditions

• WET testing requirements

• Stormwater Management Requirement

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
717-705-4732.

The EPA Waiver is not in effect.

PA0247421, Sewage, SIC Code 6514, Francine & Rodney Groff, 7723 Wertzville Road, Carlisle, PA 17013-9021.
Facility Name: Groff Residence STP. This existing facility is located in Middlesex Township, Cumberland County.

Description of Existing Activity: The application is for a renewal of an NPDES permit for an existing discharge of
treated SRSTP Sewage.

The receiving stream(s), Unnamed Tributary to Conodoguinet Creek, is located in State Water Plan watershed 7-B and
is classified for Warm Water Fishes, aquatic life, water supply and recreation. The discharge is not expected to affect
public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0005 MGD.—Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Average
Weekly

Minimum Annual
Average

Maximum Instant.
Maximum

Flow (MGD) Report
Annl Avg

XXX XXX XXX XXX XXX

Carbonaceous Biochemical Oxygen
Demand (CBOD5)

XXX XXX XXX 10.0 XXX 20

Total Suspended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX XXX

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0005 MGD.—Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Average
Weekly

Minimum Annual
Average

Maximum Instant.
Maximum

Total Residual Chlorine (TRC) XXX XXX XXX Report
Avg Mo

XXX XXX

Sludge use and disposal description and location(s): Sludge is hauled off site via a local septage hauler to another
WWTP for ultimate treatment/disposal.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
717-705-4732.

The EPA Waiver is in effect.

Southwest Regional Office: Regional Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745,
Telephone: 412.442.4000.

PA0255459, Sewage, SIC Code 8811, Hastings Richard, PO Box 1466, Andover, OH 44003-1466. Facility Name:
Hastings SRSTP. This proposed facility is located in Nottingham Township, Washington County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated SRSTP
Sewage.

The receiving stream(s), Unnamed Tributary to Mingo Creek, is located in State Water Plan watershed 19-C and is
classified for High Quality Waters—Trout Stocking, aquatic life, water supply and recreation. The discharge is not
expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0004 MGD.—Limits.

NOTICES 5759

PENNSYLVANIA BULLETIN, VOL. 48, NO. 37, SEPTEMBER 15, 2018



Mass Units (lbs/day) Concentrations (mg/L)
Parameters Average

Monthly
Average
Weekly

Minimum Semi-
Annual
Average

Maximum Instant.
Maximum

Flow (MGD) Report
Semi Avg

XXX XXX XXX XXX XXX

pH (S.U.) XXX XXX 6.0
Inst Min

XXX XXX 9.0

Carbonaceous Biochemical Oxygen
Demand (CBOD5)

XXX XXX XXX 10.0 XXX 20.0

Total Suspended Solids XXX XXX XXX 10.0 XXX 20.0
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX 1,000
Ultraviolet light transmittance (%) XXX XXX XXX Report XXX XXX
Ammonia-Nitrogen XXX XXX XXX 5.0 XXX 10.0

Sludge use and disposal description and location(s): Municipal Sewage Treatment Plant.

The EPA Waiver is in effect.

Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

PA0271659, Sewage, SIC Code 4952, 8800, Larry Flick, 207 Charleston Road, Sharpsville, PA 16150. Facility Name:
Larry Flick SRSTP. This proposed facility is located in Jefferson Township, Mercer County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated sewage.

The receiving stream is an Unnamed Tributary of Magargee Run, located in State Water Plan watershed 20-A and
classified for Warm Water Fish, aquatic life, water supply and recreation. The discharge is not expected to affect public
water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0004 MGD.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Average
Weekly

Minimum Annual
Average

Maximum Instant.
Maximum

Flow (MGD) Report
Annl Avg

XXX XXX XXX XXX XXX

pH (S.U.) XXX XXX 6.0
Daily Min

XXX 9.0
Daily Max

XXX

Total Residual Chlorine (TRC) XXX XXX XXX Report
Daily Max

XXX XXX

Biochemical Oxygen Demand
(BOD5)

XXX XXX XXX 10.0 XXX 20

Total Suspended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX 1,000

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is in effect.

PA0271543, Sewage, SIC Code 4952, 8800, John Cole, 10475 Old Route 99, Mckean, PA 16426. Facility Name: John
Cole SRSTP. This proposed facility is located in McKean Township, Erie County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated sewage.

The receiving stream is an unnamed tributary to Lamson Run, located in State Water Plan watershed 15-A and
classified for Cold Water and Migratory Fish, aquatic life, water supply and recreation. The discharge is not expected to
affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0004 MGD.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Average
Weekly

Minimum Annual
Average

Maximum Instant.
Maximum

Flow (MGD) Report
Annl Avg

XXX XXX XXX XXX XXX

pH (S.U.) XXX XXX 6.0
Daily Min

XXX 9.0
Daily Max

XXX

Biochemical Oxygen Demand
(BOD5)

XXX XXX XXX 10.0 XXX 20.0

Total Suspended Solids XXX XXX XXX 10.0 XXX 20.0
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX 1,000

5760 NOTICES

PENNSYLVANIA BULLETIN, VOL. 48, NO. 37, SEPTEMBER 15, 2018



You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is in effect.

III. WQM Industrial Waste and Sewerage Applications under The Clean Streams Law.

Northeast Region: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915. Phone: 570-826-2511.

WQM Permit No. 3518404, Sewage, Waverly Township, P.O. Box 8, Waverly, PA 18471-0008.

This existing facility is located in Waverly Township, Lackawanna County.

Description of Proposed Action/Activity: The project is for the replacement of two pump stations within the sewage
conveyance system in Waverly Township. The existing packaged underground 9.5� diameter steel duplex dry pit pump
station with a separate buried concrete wet well located on Oakford Road will be replaced with a self-contained package
duplex self-priming station placed on top of the existing wet well. The existing packaged submersible duplex grinder
pump station housed in a 4� diameter and 9� deep structure located on Clinton Street will be replaced in its entirety with
a similar in-ground packaged submersible duplex grinder pump station. This new fiberglass station will incorporate a
separate dry pit chamber to house the discharge piping and valves. The capacity of each pump station will not be
changed.

WQM Permit No. 6618402, Sewage, Aqua Pennsylvania Wastewater Inc., 1 Aqua Way, White Haven, PA 18861.

This proposed facility is located in Clinton Township, Wyoming County.

Description of Proposed Action/Activity: Repair work that replaces the Bunker Hill Sewage Treatment Plant’s
headworks and splitter box plus relocate the outfall line.

WQM Permit No. 6618403, Sewage, Aqua Pennsylvania Wastewater Inc.—Rivercrest, 1 Aqua Way, White Haven,
PA 18861.

This proposed facility is located in Tunkhannock Township, Wyoming County.

Description of Proposed Action/Activity: A Permit for upgrades to the headworks and chlorination systems at an
existing sewage treatment plant.

Southwest Regional Office: Regional Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.
Phone: 412.442.4000.

WQM Permit No. 0471201, Industrial waste, NCI Group, Inc., 500 Perth Drive, Ambridge, PA 15003-4213.

This proposed facility is located in Ambridge Borough, Beaver County.

Description of Proposed Action/Activity:

Replacement in kind of an existing industrial wastewater treatment system, including unit processes for metals
precipitation, flocculation and an inclined plate clarifier; with the addition of multimedia effluent filters and a filter press.

WQM Permit No. 0218408, Sewage, Allegheny County Sanitary Authority ALCOSAN, 3300 Preble Avenue,
Pittsburgh, PA 15233-1025.

This proposed facility is located in Pittsburgh City, Allegheny County.

Description of Proposed Action/Activity: Installation of bar screens at Combined Sewer Outfalls A-62, A-64, M-18, M-43
and O-05 on the ALCOSAN Sewer System to control/capture floatables and solids.

WQM Permit No. 0278206 A-2, Industrial, West View Borough Municipal Authority Allegheny County, 210
Perry Highway, Pittsburgh, PA 15229-1862.

This existing facility is located in Neville Township, Allegheny County.

Description of Proposed Action/Activity: Installation of a temporary belt filter press will serve to dewater the clarifier
sludge during lagoon maintenance. During operation of the belt filter press, liquid effluent from the press will be further
processed through a media filtration trailer. After the lagoons are restored to service, the belt filter press structures and
filtration trailer will be removed.

WQM Permit No. 6316200, Industrial, Donora Dock LLC, 11 Lloyd Avenue, Latrobe, PA 15650-1711.

This proposed facility is located in Carroll Township, Washington County.

Description of Proposed Action/Activity: Construction of two treatment ponds.

IV. NPDES Applications for Stormwater Discharges from MS4.

Southwest Regional Office: Regional Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745,
Telephone: 412.442.4000.

PAI136136, MS4, Derry Township Westmoreland County, 5321 State Route 982, Derry, PA 15627-2726. The
application is for a renewal of an individual NPDES permit for the discharge of stormwater from a regulated municipal
separate storm sewer system (MS4) to waters of the Commonwealth in Derry Township, Westmoreland County. The
receiving stream(s), Loyalhanna Creek, McGee Run, Miller Run, Trout Run, and Saxman Run, are located in State Water
Plan watershed 18-D and 18-C and are classified for Cold Water Fishes, Warm Water Fishes, High Quality Waters—Cold
Water Fishes, and Trout Stocking, aquatic life, water supply and recreation. The applicant is classified as a small MS4.

NOTICES 5761

PENNSYLVANIA BULLETIN, VOL. 48, NO. 37, SEPTEMBER 15, 2018



The applicant has submitted A Pollutant Reduction Plan (PRP) with the application to reduce pollutant loads to
impaired waters:

The Department has made a tentative determination to issue the NPDES permit. Written comments on the application
and draft permit will be accepted for 30 days following publication of this notice. The period for comment may be
extended at the discretion of DEP for one additional 15-day period. You may make an appointment to review the DEP
files on this case by calling the File Review Coordinator at 412-442-4000.

The EPA waiver is in effect for small MS4s, and is not in effect for large MS4s.

VI. NPDES Individual Permit Applications for Discharges of Stormwater Associated with Construction
Activities.

Southeast Region: Waterways & Wetlands Program Manager, 2 East Main Street, Norristown, PA 19401. Telephone
484-250-5160.
NPDES
Permit No. Applicant Name & Address County Municipality Receiving Water/Use
PAD510032 Provco Penrose, LLC

795 East Lancaster Avenue
Building No. 2, Suite 200
Villanova, PA 19085-1525

Philadelphia City of Philadelphia Schuylkill River
WWF-MF

PAD150086 Diane Herbert
432 Timber Lane
Devon, PA 19333-1233

Chester West Pikeland
Township

Pickering Creek
HQ

PAD0150084 Artisan Construction Group,
LLC
110 Phoenixville Pike
Malvern, PA 19355

Chester East Whiteland
Township

Unnamed Tributary to
Valley Creek
EV

Northeast Region: Waterways and Wetlands Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915.
Lehigh County Conservation District, 4184 Dorney Park Road, Suite 105, Allentown, PA 18401.

NPDES
Permit No. Applicant Name & Address County Municipality Receiving Water/Use
PAD390090 Liberty Property Trust

400 Boulder Dr
Suite 200
Breinigsville, PA 18031

Lehigh Lower Macungie Twp Little Lehigh Creek
(HQ-CWF, MF)

Northampton County Conservation District, 14 Gracedale Ave.—Greystone Building, Nazareth, PA 18064-9211.
NPDES
Permit No. Applicant Name & Address County Municipality Receiving Water/Use
PAD480059 County Of Northampton

669 Washington St
Easton, PA 18042

Northampton Bushkill Twp
Plainfield Twp

Bushkill Creek
(HQ-CWF, MF)
UNT to Bushkill Creek
(HQ-CWF, MF)
Little Bushkill Creek
(HQ-CWF, MF)
EV Wetlands

Southcentral Region: Waterways & Wetlands Program, 909 Elmerton Avenue, Harrisburg, PA 17110-8200, Nathan
Phillips, Section Chief, 717.705.4802.
Permit # Applicant Name & Address County Municipality Receiving Water/Use
PAD010006 Kevin M Kauffman

160 Hoffman Road
York Springs, PA 17372

Adams Latimore Township UNT Latimore Creek
(CWF)
Wetlands
(EV)

PAD280005 Columbia Gas of PA
1600 Colony Road
York, PA 17408

Franklin Guilford Township Falling Spring Branch
(HQ/CWF)

Northcentral Region: Waterways & Wetlands Program Manager, 208 West Third Street, Williamsport, PA 17701,
570.327.3574.

Centre County Conservation District: 414 Holmes Avenue, Suite 4, Bellefonte, PA 16823, (814) 355-6817
NPDES
Permit No. Applicant Name & Address County Municipality Receiving Water/Use
PAD140034 Penn State University

139J Physical Plant Bldg
University Park, PA 16802

Centre State College Boro Thompson Run
HQ-CWF, MF

5762 NOTICES

PENNSYLVANIA BULLETIN, VOL. 48, NO. 37, SEPTEMBER 15, 2018



Clearfield County Conservation District: 650 Leonard Street, Clearfield, PA 16830, (814) 765-2629.
NPDES
Permit No. Applicant Name & Address County Municipality Receiving Water/Use
PAD170002 Houtzdale Woodward Recreation

Authority
276 Birch St
Houtzdale, PA 16654

Clearfield Woodward Twp UNT Beaver Run
HQ-CWF

Clinton County Conservation District: 45 Cooperation Lane, Mill Hall, PA 17751, (570) 726-3798.
NPDES
Permit No. Applicant Name & Address County Municipality Receiving Water/Use
PAD180016
previously
PAI041806003�

R.C. Boman, Inc
7436 Nittany Valley Drive
Mill Hall, PA 17751

Clinton Lamar Twp Fishing Creek HQ-CWF

Columbia County Conservation District: 702 Sawmill Road, Suite 204, Bloomsburg, PA 17815, (570) 784-1310, X 102.
NPDES
Permit No. Applicant Name & Address County Municipality Receiving Water/Use